
 

PAN AFRICAN UNIVERSITY 

INSTITUTE FOR WATER AND ENERGY SCIENCES 

(including CLIMATE CHANGE) 

 

 

Master Dissertation 

Submitted in partial fulfillment of the requirements for the Master degree in 

WATER POLICY 

 

Presented by 

Racha Medjda Bouchenak Khelladi 

 

The Socioeconomic Impact on the Water 

Management in Algeria: Tlemcen as a Case of Study 

 

 

Defended on   16/11/2021  Before the Following Committee: 

 

 

 

Chair Mr. Kumar Naveet Dr University of Bonn, Germany 

Supervisor Mr. Abdelghani Chiboub Fellah Prof University of Tlemcen, Algeria 

External Examiner Mr. Joseph Adelegan Prof Missional University, USA 

Internal Examiner Mr. Douaoui Abdelkader Prof      University of Tipaza, Algeria 
[...]
effectiveness ». Revue d’économie et de statistique appliquée. 

Gomella C. (1985). Guide de l’alimentation en eau dans les agglomérations urbaines et 

rurales Tome I: La distribution. « Guide to water supply in urban and rural areas Volume I: 

Distribution ». Edition Eyrolles, Paris, 227 p 

Habi M, Morsli B. (2011). Contraintes et perspectives des retenues collinaires dans le 

Nord-Ouest algérien. « Constraints and perspectives of hill reservoirs in the Algerian North-

West ». Sécheresse 22, 49-56. doi : 10.1684/sec.2011.0293 



99 
 

Habi M. and Harrouz O. (2015). Domestic water conservation practices in Tlemcen 

City (Algeria). Appl Water Sci, 5, 161–169. DOI 10.1007/s13201-014-0175-9  

Habi M., Klingel P., Vogel M.. (2016). Domestic water consumption in Algeria – case 

study Tlemcen. Larhyss Journal, 27, 125-136. 

Kertous M.. (2010). La gestion de l’eau potable en Algérie, quelle stratégie face aux 

contraintes économiques et climatiques? 6e colloque international: Stratégies de 

développement: Quel chemin parcouru? Quelles réponses face aux nouvelles contraintes 

économiques et climatiques?, “The management of drinking water in Algeria, what strategy in 

the face of economic and climatic constraints? 6th international conference: Development 

strategies: How far have we come? What responses to new economic and climatic 

constraints?”. 21-23 June, Hammamet, Tunisia, Report, 21 p. 

Kherbache N.and Oukaci K.. (2017). Essai d’évaluation du coût économique de la 

réalisation des cibles des objectifs du millénaire pour le développement liés à l’eau potable en 

Algérie. “Trial to assess the economic cost of achieving the targets of the Millennium 

Development Goals related to drinking water in Algeria”. Revue des sciences de l'eau, 30, 

157–169. doi:10.7202/1042924ar 

Kherbouche Z. and Soufi M.W. (2016). Etude des indicateurs de performance des 

services des réseaux d’AEP, Cas du groupement urbain de Tlemcen. « Study of performance 

indicators for DWS network services, Case of the Tlemcen urban group ». Master Thesis, 

University of Tlemcen-Algeria. 

Mailler R. (2015). Devenir des micropolluants prioritaires et émergents dans les 

filières conventionnelles de traitement des eaux résiduaires urbaines des grosses collectivité 

(files eau et boues), et au cours du traitement tertiaire au charbon actif. « Become priority and 

emerging micropollutants in conventional urban wastewater treatment channels in large 

communities (water and sludge lines), and during tertiary treatment with activated carbon. 

Environmental engineering ». University Paris-Est-France. 

Maliki S.B. (2006). Politique de l’eau en Algérie : les modèles marchands face à la 

pauvreté. « Water policy in Algeria: market models in the face of poverty ». Les Cahiers du 

MECAS, N° 2. 

Maliki S.B.E., Benhabib A., and Charmes J. (2009). households poverty and water 

linkages: evidence from Algeria. Topics in Middle Eastern and North African Economies, 

electronic journal, 11, Middle East Economic Association and Loyola University Chicago, 

2009, http://www.luc.edu/orgs/meea/ 

Mestar M. and Benaouda E-H. (2018). Contribution à l’étude de sectorisation du 

réseau d’AEP du chef lieu de Chetouane. « Contribution to the sectorization study of the 

DWS network in the capital of Chetouane». Master Thesis, University of Tlemcen-Algeria. 

Metahri M., (2012). Elimination simultanée de la pollution azotée et phosphatée des 

eaux usées traitées, par des procédés mixtes cas de STEP de la ville de Tizi-Ouzou. 

“Simultaneous elimination of nitrogen and phosphate pollution from treated wastewater, by 



100 
 

mixed processes case of WWTP in the city of Tizi-Ouzou”. Doctorate Thesis, University of 

Mouloud Mammeri. Tizi-Ouzou-Algeria. 

Mozas M. and Ghosn A. (2013). État des lieux du secteur de l’eau en Algérie. « State 

of the water sector in Algeria ». IPEMED-Institut de Prospectivité Economique du Monde 

Méditéranéen. 

Naimi-Ait-Aoudia M., Berezowska-Azzaga E.. (2018). Algiers carrying capacity with 

respect    to per capita domestic water use. Sustainable Cities and Society, 13, 1–11. 

http://dx.doi.org/10.1016/j.scs.2014.03.006  

National Institute of Development, (2001).  Institut national de perfectionnement de 

l’équipement INPE. Séminaire sur l’économie de l’eau.  

Office de l’eau. (2011). Rapport d’étude sur les rendements des réseaux d’eau potable 

des communes de l’île de la Réunion. “Study report on the yields of drinking water networks 

in the municipalities of Reunion Island”. 34p. 

ONA. Office National de l’Assainissement. Internal Documents, not published. 

Rahmoun S. (2018). Water quality indices as important tools for water quality 

assessment in wwtp: the case of the waste water treatment plan of Ain El Hout Tlemcen. 

Master Thesis, PAUWES-Tlemcen-Algeria 

Renaud E. (2009). Valeurs de référence de l’indice linéaire de pertes des réseaux 

d’alimentation en eau potable. ‘Reference values of the linear index of losses of drinking 

water supply networks”. SMEGREG. 63p.  

Renou S. (2006). Analyse de cycle de vie appliquée aux systèmes de traitement des 

eaux usées. « Life cycle analysis applied to wastewater treatment systems ». Génie des 

procédés. National Polytechnic Institute of Lorraine-France.  

Smail F. (2017). Ressources en eau et urbanisation cas du groupement urbain 

Tlemcen. « Water resources and urbanization case of the Tlemcen urban grouping ». Master 

Thesis, University of Tlemcen-Algeria. 

SOGREAH/ICEA. (2002). Sociéte grenobloise d'études et d'applications hydrauliques 

et ingenieurs conseil et economistes associes. Étude nationale sur la tarification de l’eau à 

usage domestique et industriel (1re partie). Ministere des Ressources en eau (MRE). 

“Grenoble-based company for hydraulic studies and applications, consulting engineers and 

associated economists. National study on the pricing of water for domestic and industrial use 

(Part 1). Ministry of Water Resources”. Algeria, 97 p. 

Tapio S. Katkoa, and Jarmo J. Hukkaa. (2015). Social and economic importance of 

water services in the built environment: need for more structured thinking. Procedia 

Economics and Finance 21, 217 – 223 

Taylor P., Gabbrielli E., and Holmberg J. (2008). Les aspects économiques dans la 

gestion durable de l’eau. « Economic aspects in sustainable water management ».  Manuel de 

formation et Guide des facilitateurs, 163p. 



101 
 

Titi Benrabah S., Kherici Bousnoubra H., Kherici N., Cote M. (2013). Assessment and 

management of water resources in Northeastern Algeria: case of watersheds Kebir West 

Safsaf and Guebli rivers, Skikda. Appl Water Sci, 3, 351–357. DOI 10.1007/s13201-013-

0085-2 

Valiron F. (1994). Mémento du gestionnaire de l’alimentation en eau potable et de 

l’assainissement, Tome 1, 2, 3. « Memento of the manager of drinking water supply and 

sanitation ». Edition Lavoisier, 1262 p.  

Zeroual A.and Meddi M. (2013). Water distribution network leakage in Bordj-Bou-

Arreridj City, Algeria. 5th International Conference on Water Resources and Sustainable 

Development, 24-25 fevrier 2013, Algiers, Algeria, pp. 335- 340.  



102 
 

APPENDICES 

 

Appendice A: Boujlida DWS Network 

 

 

 

 

 



103 
 

Appendice B: Description of the WWTP of Ain El Houz 

Description Process 
The domestic wastewater and rainwater from the 

city of Tlemcen are conveyed gravitationally by a 

collector of 1250 mm diameter. From the storm 

weir the wastewater will be transported 

gravitationally towards the treatment plant by a 

pipe made of concrete. During the rainy period, 

the exceeded wastewater to the inflow rate to be 

treated will be deviated laterally through a 

channel towards the wadi of Ain El Houtz. It is 

sized to handle a maximum of 3300 m3/h 

 

 
Photo A.1: Storm weir 

 

The station includes two screens, the first is 

mechanized and the second manual. 

 

• Coarse manual grid (1 unit); 

- Grid width: 1.8m 

- Incline: 70% 

- Distance between bars: 50 mm 

 

• Mechanized grid (2 units); 

- Grid width: 1.0m 

- Channel depth: 1.5m 

- Distance between bars: 20mm 

- Motor power: 0.37kw 

 

 

 
Photo A.2: Mechanical Screening 

 
Photo A.3 : Manual Screening 

The station includes two trapezoidal sand and oil 

separator, it is equipped with a suction bridge and 

skimmer 26 m long and 4 m wide. 

 

 

 
Photo A.5: Desander- oil separator 

The station has four rectangular aeration tanks, 

each of which has the following dimensions; 

      - Volume: 4723 m3 

      - Length: 55.5 m 

      - Width: 18.5m 

      - Water depth: 4.6 m 

      - Concrete height: 5.6 m 

 

 

 

 
Photo A.6: Aeration basins 



104 
 

 
The station includes two circular settling tanks 46 

m in diameter, with a surface area of 1661 m3, 

with a water depth of 4 m at the periphery each is 

equipped with a scraper bridge with a rotation 

speed of 0.04 m / s. 

 

 

 
Photo A.7: Secondary settling tanks 

The station includes a reinforced concrete 

chlorination basin with a volume of 700 m3. 

Following a malfunction in the chlorination tank, 

the injection of chlorine to the water coming from 

the secondary settling tank was interrupted, and 

since then no disinfection has been carried out. 

 

 
Photo A.8: Chlorination tank 

The station includes an Archimedean screw to 

recirculate a fraction of the sludge settled in the 

clarifier to the aeration basins to maintain a 

sufficient bacterial biomass level. The second 

fraction is pumped to the thickener. 

 

 

 
Photo A.9.: Recirculation 

The mud thickener is made of reinforced concrete, 

with a diameter of 14m, a useful height of 4m, 

and a bottom slope of 1/10. 

 

 

 
Photo A.10: Mud thickener 

The station has fourteen drying beds 30 m long 

and 15 m wide. 

 

 

 

 
Photo A.11: Drying beds 



105 
 

Appendice C: Method of analysis of the wastewater at the WWTP of Ain El Houtz 

 

C.1. Temperature  

Among the physical parameters that characterize different environments, water temperature is 

one of the most important environmental characteristics, which determine, to a considerable 

extend, the trend of change in its quality. In the WWTP of Ain El Houtz, the temperature is 

measured using a thermometric probe, which is soaked carefully in the water sample. Then, 

the reading of the value is done after the stabilization of the thermometer.  

 

C.2. pH  

It expresses the acidity or basicity of water. The pH value of water is determined by the 

concentrations of H+ ion and OH- ion. Water with a pH of 7 has equal concentrations of H+ 

ion and OH- ion and is considered to be a neutral solution. If a solution is acidic (pH less 

than7), the concentration of H+ ion is greater than the concentration of OH- ion. If a solution 

is basic (pH greater than 7), the concentration of H+ ion is less than the concentration of OH- 

ion. In the WWTP of Ain El Hout, the measurement of the pH is based on the use of a WTW 

brand pH meter.  

 

 
Photo C.1: pH Meter 

C.3. Electrical Conductivity  

Conductivity is the measure of the capacity of a water to conduct an electric current. 

Expressed in micro Siemens per centimeter, its value varies according to the temperature. It is 

measured at 20 °C and related to the concentration of total dissolved salts. In the WWTP of 

Ain El Houtz, the conductivity is measured using a HANNA brand conductivity meter.  

 



106 
 

 
Photo C.2: Electrical Conductivity Measurement 

 

C.4. Suspended Solids (SS)  

Total suspended matters are composed of organic and mineral fine particles, insoluble and are 

the source of the turbidity of water. They limit the penetration of light into the water, decrease 

the dissolved oxygen content, and harm the development of aquatic life. The materials and 

experimental procedure used to determine the total suspended matters in the laboratory are 

explained below:  

 

- Vacuum pumps  

- Filtration unit 

- Micro fiberglass filters  

- Stove  

- Desiccator  

- Analytical balance  

- Pliers  

 Experimental Procedure  

 a. The filter is washed in the vacuum filtration unit by passing distilled water, then 

placed in the stove at a temperature of 103 to 105 °C, during 2 hours. It will then be kept in a 

desiccator and weighed.  

 b. After that, the filter is placed in the funnel of the filtration device, and connected to 

a vacuum suction device.  

 c. A sample volume of the treated wastewater is filtered in a few seconds.  

 d. We carefully remove the filter from the funnel using flat-ended pliers. It is then 

weighed using the analytical balance.  

 e. Then the filter is dried at about 105 °C, cooled, and finally weighed to get the 

suspended matter results.  

 

The following formula is used to obtain the results:  

TSS (mg/l) = (M2-M1)*1000/V  

Where:  

TSM: Total suspended matters (mg/l)  

M2: Mass of the filter after drying (mg)  



107 
 

M1: Mass of the empty filter, before filtration (mg)  

V: Volume of the water sample filtered (ml)  

 

       
Photo C.3: Micro Fiberglass Filters, Analytical Balance, Filtration Unit, Desiccator (left to 

right) 

 

C.5. Dissolved Oxygen (DO)  

The amount of oxygen gas dissolved in water (DO) is important for the survival of most 

aquatic organisms as it provides them with oxygen to carry out cellular respiration. In the 

WWTP of Ain El Hout, dissolved oxygen is measured using a HANNA brand oximeter. The 

oximeter probes are placed in the water sample. The reading of the value is done after the 

stabilization of the oximeter.  

 

 
Photo C.4: Dissolved Oxygen Measurement 

 

C.6. Biological Oxygen Demand (BOD5)  

The concentration of organic matter in wastewater is measured by the biological oxygen 

demand (BOD) value. BOD measures the amount of dissolved oxygen the microorganisms 

require to oxidase or decompose the organic matter present in the wastewater. In the 

laboratory, the amount of oxygen is expressed under the conditions of the test (incubation for 

5 days at 20 °C in the darkness).  

 

 Principle  



108 
 

The measurement of the BOD5 is based on the measurement of the pressure in a closed 

system where microorganisms consume oxygen in the sample and generate carbon dioxide 

(CO2) emissions. The carbon dioxide CO2 is absorbed with sodium hydroxide (NaOH), and 

negative pressure is created then measured directly by the transmitter. The transmitter 

transforms the pressure value directly to the BOD5 (mg /l). With sample volumes, we regulate 

the amount of available oxygen which can make a complete determination of BOD at 

different concentrations and with different volumes.  

 

 Materials and Reagents  

For the BOD system, we have:  

- Measuring heads (BOD sensors)  

- Measuring bulbs brown  

- Magnetic stirrers  

- Pliers  

- Rubber carcass for the necks of the bulbs  

- Sodium hydroxide (NaOH) lenses  

- Thermostatic incubator with constant temperature at 20 degree Celsius  

- Inhibitor of nitrification.  

- Containers and pipettes of several sizes  

- Distilled water  

- Calibration tablet for system controls VELP: D (+) glucose C6H12O6 and L-glutamic acid 

C5H9NO4.  

 Experimental Procedure  

a. A sample volume corresponding to the desired BOD to be obtained is selected.  

b. We clean the bulbs with distilled water to lighten them, then with the sample of the treated 

water.  

c. Add a quantity of the homogenized sample.  

d. Agitate each bulb with a magnetic stirrer.  

e. Put on the neck of the bulb a rubber carcass. Inside, add with the pliers the lenses of NaOH. 

Then fill with the treated water up to the limit without exceeding.  

f. The bulbs are placed in an incubator for the measurement of BOD5.The incubator is set to 

zero value and starts working for five days at 20°C. The result of the value will be displayed 

directly on the device.  

 



109 
 

 
Photo C.5: Biological Oxygen Demand Measurement 

 